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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100kHz BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass




Produkte

Products
Prifbericht - Nr.: 17052521 002 Seite 3 von 154
Test Report No. Page 3 of 154
CONTENTS
1. GENERAL REMARKS ..ttt ettt ettt ettt e e e ettt ettt e e e e ettt eab b e e e e e e e e e eeaaba e e eeeaas 4
1.1 COMPLEMENTARY MATERIALS ©.ttttuietettieeeiti e e e seti s e esetts e e e eataaseseataseesasaaaeseatnnseesesnnnaaeens 4
2. LIS S T = TP 4
2.1 TEST FACILITIES ..ttt ettt ettt ettt e oo e et ettt b s e e e e ettt ettt e e s e e e e e e eeebbbaaaaeeaaeeennnes 4
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS ....tttuuuieeeetietttitiasaeeeeeeeessinnnseeeeeeeeennnnnnnns 5
2.3 LI 27X =Y = | 2P 6
2.4 L I 127 27 1 ] P 6
2.5 MEASUREMENT UNCERTAINTY 11uuitttiieitieeet e ettt e e e e e ste e et e e et e e st eeanee st esanneeannaeeannaeannaanens 6
2.6 LOCATION OF ORIGINAL DAT A e ittt e e e e e et r e ean e e aa e eeas 6
2.7 STATUS OF FACILITY USED FOR TESTING .. cctuitittiietieitieeeieeetseeaueaetsesanesssnsaesnesanneaesnnns 7
3. GENERAL PRODUCT INFORMATION ..ttuuitttiiietisetttseeet s eeasesaa e estseesaeastasasaanesssnseesnassnnsaesnnns 8
3.1 PRODUCT FUNCTION AND INTENDED USE ... cciuiiiiiiiiiieiis e et e st e e et aean e e e aeens 8
3.2 RATINGS AND SYSTEM DETAILS ..eiiieiiii i ettt e e e et e e e e et e e e e et a e e e e e et e e eaaeeanneeeeas 8
3.3 INDEPENDENT OPERATION IMODES ....ccuuiiiiiiiiiieei et e et e e e e et e e e e et e e e e e e et e e et eeanneenens 9
34 NOISE GENERATING AND NOISE SUPPRESSING PARTS ...ouiiiiiiiiiii e 9
3.5 SUBMITTED DOCUMENTS .utttitittisett sttt e st e e et e e et s e et e e et e e et e e aa s e et s e e aa e e et s e eaneeanneeeennas 9
4. TEST SET-UP AND OPERATION MODES ....iiiiiiii et ee et e et e e et e e e e e e e eaaaas 10
4.1 PRINCIPLE OF CONFIGURATION SELECTION . 1ttuutttuuttttuieetnaeetneeesseeeneeesnseesnnerenneeesnserennares 10
4.2 TEST OPERATION AND TEST SOFTWARE ...ccuuiiiiiieeis ettt ee e e eea e et e e et e ean e e et s eeanneeeaeaennnas 10
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ...cvuiiiiiieei e et e e e e e e eeean 10
4.4 COUNTERMEASURES TO ACHIEVE ERM COMPLIANCE .....covuiiiiiieiieeeeeeeete e e e e 10
4.5 TEST SETUP DIAGRAM ...cuiiiii ettt e et et e e et e e e e et e e et e e et e e et e e e e e e eaneaeennas 11
5. T E ST RESULT S ittt ittt ettt ettt e e e et e e e e et e e et e e et e e et e e et e e et e eaaeeateanennas 13
5.1 TRANSMITTER REQUIREMENT & TEST SUITES ..uuiiiiiiiiiiieeiii e et e et e e e et e e e e e e eaanas 13
5,11 ANtENNA REQUITEMENT ..ottt ittt ettt sttt e ettt e e e bt e e e e bt e e e e e nbee e e e nneas 13
5.1.2  Peak OULPUL POWEN ... 14
5.1.3  6dB Bandwidth and 99% BandwWidth ...............eeeiiiiiiiii e 16
5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth............................l 17
5.1.5  Power spectral denSity ... 34
5.1.6  SPUrOUS EMISSION ..cccoeiiieeceeeee e 35
5.1.7  Conducted EMISSIONS .......cccoii i 149
6. PHOTOGRAPHS OF THE TEST SET-UP ... 152
7. L IST OF TABLES ..uiitiiiii ettt ettt e et e e e e e et e et e e et e e et e e et e e et e e et e e et e e et eeaneeeens 154

8. LIST OF PHOTOGRAPHS .. ittiiiitt e et ee e et e e et e et e e et e e et e e et e e aa e e ean e e aan e e eanaeeanneeenns 154




Produkte

Products
Prifbericht - Nr.: 17052521 002 Seite 4 von 154
Test Report No. Page 4 of 154

1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.

(FCC Registration No.: 709623)
(Test site Industry Canada No.: 4480A-4)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2016-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2016-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2016-05-28
Cable Schwarzbeck AK9513 ACRX1 2016-05-16
Cable Rosenberger N/A FP2RX2 2016-05-16
Cable Schwarzbeck AK9513 CRPX1 2016-05-28
Cable Schwarzbeck AK9513 CRRX2 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2016-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2016-05-16
100967-AP
Pre-Amplifier Lunar EM LNA26G40-40 ‘é2)81313102 2016-05-16
Horn Antenna AHS/USA SAS-573 184 2016-05-16
0.5M

Cable H+B SF104-26.5 289147/4 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2016-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2016-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2016-05-28
Signal Analyzer Agilent N9010A My53470879 | 2016-05-28
Power Meter Agilent PS-X10-100 N/A 2016-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2016-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2016-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2016-05-16
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2016-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2016-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02 | 2016-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2016-05-16
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is 11.6” windows tablet with Wi-Fi, Bluetooth function.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value
Kind of Equipment Tablet

Type Designation NS-P11W6100
FCCID 2AAP6ZM1100B1

IC 8257A-NSP11W6100

2412 — 2462MHz

-30~+75°C

DC 3.7V (via built in battery)
DC 5.2V (via AC/DC adapter)
1.6dBi

Operating Frequency band
Extreme Temperature Range
Operation Voltage

Antenna Gain

Table 4: Technical Specification of Wi-Fi

Description
ltem IEEE 802.11n IEEE 802.11n
EEE802.11b | IEEE802.11g | (150 (HT40)
Operating Frequency | 5445 _ 947 2412 ~ 2472 2412 ~ 2472 2422 ~ 2452
band (MHz)
Channel Number 13 13 13 9
OFDM OFDM (BPSK, | OFDM (BPSK,
Modulation Bgﬁgg%’gg’ (DBPSK, QPSK, 16-QAM, | QPSK, 16-QAM,
' DQPSK) 64-QAM) 64-QAM)
6,9, 12, 18, 24,
Data Rate (Mbps) 1,2, 5, 11 36 48 54 MCSO ~ MCS7 | MCS0 ~ MCS7
Transmitter Output
Power (Typical) (@Bm) | 143 13.5 12.5 13
Media Access Protoco| | CSMA/CA with | CSMA/CA with | CSMA/CA with | CSMA/CA with
ACK ACK ACK ACK
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Table 5: Carrier Frequency

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
2400 — 2483.5 MHz 4 2427 MHz 11 2462 MHz
5 2432 MHz
6 2437 MHz
7 2442 MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (2.4GHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
GLOBAL YEOU DIANN ELECTRIC Input: AC 100-240V, 50/60Hz, 0.5A
AC/DC Adapter | |\nSTRIAL CO., LTD. AMS135-0522000FU | 11+ D 5.2V, 2A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
Micro USB port 4 cores, non-shielded port, 3m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test of below 1GHz

Diagram of Measurement Configuration for Radiation Test of above 1GHz
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 1.6dBi, and the antenna connector is designed with permanent attachment
and no consideration of replacement. Therefore the EUT is considered sufficient to comply
with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard

Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-09-10

FCC Part 15.247(b)(3)

RSS-247 clause 5.4(4)

ANSI| C63.10: 2013

Clause 9.1 of KDB 558074 v03r03
1w

Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 6: Test result of Peak Output Power of 802.11b

Pass

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2412 16.93 30
Middle Channel 2437 17.30 30
High Channel 2462 17.51 30
Table 7: Test result of Peak Output Power of 802.11g
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 22.14 30
Middle Channel 2437 22.31 30
High Channel 2462 22.58 30
Table 8: Test result of Peak Output Power of 802.11n (HT20)
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 20.71 30
Middle Channel 2437 21.05 30
High Channel 2462 21.16 30
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Table 9: Test result of Peak Output Power of 802.11n (HT40)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2422 22.03 30
Middle Channel 2437 22.27 30
High Channel 2452 22.35 30
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Pass
2015-09-10

FCC Part 15.247(a)(2)

RSS-247 clause 5.2(1)

RSS-Gen clause 6.6

ANSI C63.10: 2013

Clause 8 of KDB 558074 v03r03

Shielded room

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel Low/ Middle/ High

Operation Mode A1
Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa

Table 10: Test result of 6dB Bandwidth & 99% Bandwidth of 802.11b

Channel Channel Frequency | 6dB Bandwidth Limit (MHz) | 99% Bandwidth
(MHz) (MHz) (MHz)
Low Channel 2412 8.095 20.5 12.114
Mid Channel 2437 8.095 20.5 12.102
High Channel 2462 8.095 20.5 12.115
Table 11: Test result of 6dB Bandwidth & 99% Bandwidth of 802.11g
Channel Channel Frequency | 6dB Bandwidth Limit (MHz) | 99% Bandwidth
(MHz) (MHz) (MHz)
Low Channel 2412 15.15 20.5 16.686
Mid Channel 2437 15.14 20.5 16.589
High Channel 2462 15.15 20.5 16.665
Table 12: Test result of 6dB Bandwidth & 99% Bandwidth of 802.11n (HT20)
Channel Channel Frequency | 6dB Bandwidth Limit (MHz) | 99% Bandwidth
(MHz) (MHz) (MHz)
Low Channel 2412 15.15 20.5 17.546
Mid Channel 2437 15.14 20.5 17.532
High Channel 2462 15.15 20.5 17.545
Table 13: Test result of 6dB Bandwidth & 99% Bandwidth of 802.11n (HT40)
Channel Channel Frequency | 6dB Bandwidth Limit (MHz) | 99% Bandwidth
(MHz) (MHz) (MHz)
Low Channel 2422 35.15 20.5 36.762
Mid Channel 2437 35.14 20.5 36.377
High Channel 2452 35.16 20.5 36.566
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5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT: Pass
Date of testing : 2015-09-10
Test standard : FCC part 15.247(d)
RSS-247 clause 5.5
Basic standard : ANSI C63.10: 2013
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A1

Ambient temperature : 25C

Relative humidity : 50%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Conducted spurious emissions measured in 100kHz

Bandwidth of 802.11b

Low Channel

BN Agilent Spectrum Analyzer - Swept SA

RF 509 AC |

SENSE:INT]

ALIGN AUTO [08:33:35PM Sep 10, 2015

Marker 1 2.412486000000 GHz

o) Trig: Free Run
Atten: 20 dB

Ref Offset2 dB

1LO dBidiv. Ref 10.00 dBm

Avg Type: Log-Pwr
Avg|Hold:>100/100

Span 12.15 MHz
Sweep 1.200 ms (1001 pts)

NextPeak

MKkr—RefLvl

SENSE:INT]

ALIGN AUTO

PNO: Fast (,) 1rig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold: 6/100

Ref Offset 2 dB
Ref 10.00 dBm

#VBW 300 kHz

Mkr1 24.942 1 GHz
-48.325 dBm

Auto Tune

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Sweep 2.387 s (25000 pts
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Middle Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO

|DE:35156 PMSep 10, 2015

Peak Search

Avg Type: Log-Pwr
PNO: Wide C,) 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Ref Offset 2 dB
Ref 10.00 dBm

NextPeak

Mkr—RefLvl

SENSE:INT] ALIGN AUTO

08:36:31PM Sep 10, 2015

Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 4/100

IFGain:Low Atten: 20 dB

4

Ref Offset2 dB
Ref 10.00 dBm

#VBW 300 kHz

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Sweep 2.387 s (25000 pts
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High Channel

BE Agilent Spectrum Ana\yzer SweptSA

QA | SENSE:INT] ALIGN AUTO  [08:37:11PM Sep 10, 2015
Marker 1 2. 452486000000 GHz ) Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

NextPeak

Ref Offset 2 dB
1L%gB!div Ref 10.00 dBm

Mkr—RefLvl

SENSE:INT| ALIGN AUTO 08:38:26 PM Sep 10, 2015
Avg Type: Log-Pwr 4

PNO: Fast ) Trig: Free Run Avg|Hold: 4/100

IFGain:Low Atten: 20 dB

Auto Tune
Ref Offset 2 dB
Ref 10.00 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17052521 002

Seite 21 von 154
Page 21 of 154

Band Edge

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT]

PNO: Fast (,) 17ig: Free Run
IFGain:Low Atten: 20 dB

ALIGN AUTO  |08:34:38PM Sep 10, 2015
Avg Type: Log-Pwr 4
Avg|Hold:>100/100

Ref Offset 2 dB
Ref 10.00 dBm

Mkr1 2.400 00 GHz
-43.408 dBm

SENSE:INT]

ALIGN AUTO

PNO: Fast (,) 17ig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset2 dB
Ref 10.00 dBm

#VBW 300 kHz

Sweep 4.800 ms (1001 pts)

Auto Tune

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Auto Tune

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11g

Low Channel

BN Agilent Spectrum Analyzer - Swept SA

RF 500 AC | SENSE:INT] ALIGN AUTO  [08:40:40PM Sep 10,2015
Marker 1 2.413254000000 GHz ] Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

NextPeak
Ref Offset 2 dB Mkr1 2.413 254 GHz CX s

10 dBidiv Ref 10.00 dBm 4.262 dBm
og

N 0 P O
I A . A e e Y
/N

MKkr—RefLvl

Span 22.80 MHz
Sweep 2.200 ms (1001 pts)

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 91100
IFGain:Low Atten: 20 dB

Mkr1 24.815 2 GHz Auto Tune
R B 45157 Ghs

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

SENSE:INT] ALIGN AUTO

|I]E:42135 PMSep 10, 2015

Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Ref Offset 2 dB
Ref 10.00 dBm

H

R A
it
T

SENSE:INT] ALIGN AUTO

08:43:09PM Sep 10, 2015

Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 6/100

IFGain:Low Atten: 20 dB

4

Ref Offset2 dB
Ref 10.00 dBm

#VBW 300 kHz

Sweep 2.387 s (25000 pts

Peak Search

NextPeak

Mkr—RefLvl

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT]

ALIGN AUTO

PNO: Fast (,) 17ig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr Peak Search

Avg|Hold:>100/100

Ref Offset 2 dB

1LO dBldiv.  Ref 10.00 dBm

NextPeak

Mkr—RefLvl

SENSE:INT]

ALIGN AUTO

PNO: Fast (,) 1rig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold: 6/100

Ref Offset2 dB

1LO dBldiv.  Ref 10.00 dBm

-----

#VBW 300 kHz

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Sweep 2.387 s (25000 pts
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Band Edge

BE Agilent Spectrum Ana\yzer SweptSA

SENSE:INT]

ALIGN AUTO

|I]B:4l :23PM Sep 10, 2015

Start Freq 2 39000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 2 dB

1LO dBldiv.  Ref 10.00 dBm

Mkr1 2.400 00 GHz

-31.238 dBm

SENSE:INT]

ALIGN AUTO

|DE:44121 PM Sep 10, 2015

PNO: Fast (,) 17ig: Free Run

IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset2 dB
Ref 10.00 dBm

#VBW 300 kHz

Sweep 4.800 ms (1001 pts)

Auto Tune

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Auto Tune

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT20)

Low Channel

BN Agilent 'Spactmm Analyzer - Swept’SA

SENSE:INT] ALIGN AUTO  [08:45:31PM Sep 10, 2015
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

NextPeak

Ref Offset2 dB
1LO dBidiv. Ref 10.00 dBm
o

MKkr—RefLvl

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 121100
IFGain:Low Atten: 20 dB

Mkr1 24.892 1 GHz Auto Tune
R B 4892 1 Ghs

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

BE Agilent Spectrum Ana\yzer SweptSA

Marker 1 2. 438254000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT]

ALIGN AUTO

|I]E:47126 PMSep 10, 2015

v Trig: Free Run
Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

10 dBlidiv
Log

Ref Offset 2 dB
Ref 10.00 dBm

Mkr1 2.438 254 GHz

3.749 dBm

PNO: Fast (]
IFGain:Low

SENSE:INT]

ALIGN AUTO

08:48:08 PM Sep 10, 2015

v Trig: Free Run
Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold: 10/100

Ref Offset2 dB
Ref 10.00 dBm

#VBW 300 kHz

Sweep 2.387 s (25000 pts

Peak Search

NextPeak

Mkr—RefLvl

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>100/100

PNO: Fast (,) 17ig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 2 dB
Ref 10.00 dBm

Sweep 2.200 ms (1001 pts)

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold: 51100

PNO: Fast (,) 1rig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset2 dB
Ref 10.00 dBm

#VBW 300 kHz Sweep 2.387 s (25000 pts

Peak Search

NextPeak

Mkr—RefLvl

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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Band Edge

BE Agilent Spectrum Ana\yzer SweptSA

SENSE:INT]

ALIGN AUTO |I]E:46114 PMSep 10, 2015

Start Freq 2 39000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 2 dB

1LO dBldiv.  Ref 10.00 dBm

SENSE:INT]

ALIGN AUTO |I]E:4912EI PM Sep 10, 2015

Start Freq 2.450000000 GHz _
PNO: Fast (,) 17ig: Free Run

IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset2 dB

10 dBidiv Ref 10.00 dBm
Log

#VBW 300 kHz

Sweep 4.800 ms (1001 pts)

Auto Tune

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Auto Tune

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT40)

Low Channel

BN Agilent 'Spactmm Analyzer - Swept’SA

SENSE:INT] ALIGN AUTO |UB:50127 PMSep 10,2013
Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.424 48 GHz NextPeak
Ref Offset2 dB
10 dBdiv R3f15.eoo dBm 1.362 dBm

el [ ]
R, |
.---II-

MKkr—RefLvl

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 6/100
IFGain:Low Atten: 20 dB

Mkr1 24.860 2 GHz Auto Tune
Ref Offset 2 dB
1LO dBidiv Rfef 1ge00 dBm -48.409 dBm

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO |I]E:521I]3 PMSep 10, 2015

Marker 1 2.439481 UODUD GHz Avg Type: Log-Pwr : Peak Search
PNO: Fast () Trig: Free Run Avg|Hold:>100/100 Y1
IFGain:Low Atten: 20 dB

Mkr1 2.439 48 GHz Next Peak
Ref Offset 2 dB
10 dBidiv Ref 10.00 dBm 1 608 dBr

| e R,
I I I D A R R R

Mkr—RefLvl

SENSE:INT| ALIGN AUTO 08:52:32PM Sep 10, 2015
Avg Type: Log-Pwr 4
PNO: Fast ) Trig: Free Run Avg|Hold: 6/100
IFGain:Low Atten: 20 dB

Auto Tune
Ref Offset 2 dB
Ref 10.00 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 2.454 48 GHz Next Peak
S S 54 45 Ghiz

Mkr—RefLvl

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 7/100
IFGain:Low Atten: 20 dB

Auto Tune
Ref Offset 2 dB
Ref 10.00 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Band Edge
(7 Agilent Spectrum Analyzer - Swept SA _ =] |2

RE 50 Q  AC SENSE:INT] ALIGN AUTO  [08:50:52PM Sep 10, 2015
Start Freq 2.390000000 GHz . Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.400 00 GHz Auto Tune
Ref Offset 2 dB
10 dBidiv Ref 10.00 dBm 35 060 B

2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

SENSE:INT| ALIGN AUTO  [08:54:08PM Sep 10, 2015
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Auto Tune
Ref Offset 2 dB
Ref 10.00 dBm

CenterFreq

2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz

#VBW 300 kHz Sweep 4.800 ms (1001 pts)
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5.1.5 Power spectral density

RESULT: Pass
Date of testing : 2015-09-10
Test standard : FCC part 15.247(e)
RSS-247 clause 5.2(2)
Basic standard : ANSI C63.10: 2013
Clause 10 of KDB 558074 v03r03
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa

Table 14: Test result of power spectral density:

Mode Rate (Mbps) |Channel (MHZz) (dBITﬁ/S?:f(I;[_'Z) (dBrI;:;gIIEHz) Conclusion

2412 -7.037 8 Pass

802.11b 2437 -6.812 8 Pass
2462 -6.696 8 Pass

2412 -10.742 8 Pass

802.11g 2437 -9.722 8 Pass
2462 -10.265 8 Pass

2412 -10.615 8 Pass

802.11n (HT20) 2437 -10.967 8 Pass
2462 -10.324 8 Pass

2422 -13.616 8 Pass

802.11n (HT40) 2437 -12.483 8 Pass
2452 -13.006 8 Pass
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5.1.6 Spurious Emission

RESULT: Pass
Date of testing : 2015-09-14
Test standard : FCC part 15.247(d)
RSS-210 clause 3.3
Basic standard : ANSI C63.10: 2013
Clause 11 of KDB 558074 v03r03
Limits : FCC part 15.209(a)
Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1
Ambient temperature : 24°C
Relative humidity : 53%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of 802.11b, Low Channel - X
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Test Plot of 802.11b, Low Channel - Y
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Test Plot of 802.11b, Low Channel - Z
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Test Plot of 802.11b, Middle Channel - X
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Test Plot of 802.11b, Middle Channel - Y
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Test Plot of 802.11b, Middle Channel - Z
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Test Plot of 802.11b, High Channel - X
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Test Plot of 802.11b, High Channel - Y
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Test Plot of 802.11b, High Channel - Z
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Shenzhen EMTEK Go.,Ltd.
Bldg. 49, Majialong !ndustry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM I EK \

www. emtek. com. on Tel:+86-755-2695 4280 Fax:+84-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV9 Data #58 Date: 15/09/09/
80.0 dBu¥/m
Limit3: a—
Margin: ]
70
60 |- ‘ : ; — ‘ ; : :
50 i : : ; ' !
40
- . 23 i .
— ; 1 X4 5 § | |
30 i M{v ? : o i
' ' ' P oot AT e
» L o A B
10 k
0.0 i :
30,000 127.00 224.00 321.00 418.00 515.00 612.00 703.00 B805.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: { RE)JFCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/im dBuv/m dB Detector cm degree Comment

* 206.5400 4729 -16.38 30.91 4350 -1259 QP

263.7700 4589 -12.75 33.14  46.00 -12.86 QP

284.1400 46.14 -12.83 33.31 46.00 -12.69 QP

1
2
3
4 299.6600 4473 -13.81 3092 46.00 -15.08 QP
5 367.5600 4091  -10.46 3045 46.00 -1555 QP
6

400.5400 39.94 -8.89 3105 46.00 -1495 QP

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data :#58 Page: 1
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Bldg. 69, Majislong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
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Shenzhen EMTEK Co., Ltd.

EMTEKY)

Access to the World

Radiated Emission Measurement

File :TUV9 Data #57 Date: 15/09/09/
80.0 dBuW/m
. Limitl: —
Margin: o
70
60 !
, ]
40 — i : : ‘ ‘
..rv : ; : ; :
b . 3 : : i ‘
30 . m
(M
WWM"'WWW
20 j fuhhatrpfiaie T ; .
10 o !
0.0 ! : i
30.000 127.00 224.00 321.00 418,00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power:  AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.9700 48.28 -16.13 3215 4000 -785 QP
2 131.8500 47.34 -17.36 2998 4350 -1352 QP
3 150.2800 49.20 -18.12 31.08 4350 -1242 QP
4 172.5900 52.45 -19.31 3314 4350 -1036 QP
5 213.3300 46.66 -16.38 30.28 4350 -13.22 QP
6 266.6800 4263 -1272 29.91 46.00 -16.09 QP
“:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV9\Data #57

Page: 1
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Shenzhen EMTEK Co.,itd. -
Blidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 516052 P.R. China E M I E K X

www, emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUVS . Data :#60 Date: 15/09/09/
80.0  dBuV/m
' Limit1: —_
! Margin: s
70 ‘
80 ‘ !
50
40 b : i
: a4 ; .
S ; . s , ;
30 :
0.0 : : !
30,000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode: 118 2437

Note:

Reading Correct Measure- Antenna Table
No. Mk. Fregq.  Level Factor ~ment Limit Over Height Degree

MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 205.5700 4649 -16.39 30.10 43.50 -13.40 QP
2 253.1000 4458 -13.16 31.42 46.00 -1458 QP
3 * 265.7100 46.06 -12.73 33.33 46.00 -1267 QP
4 285.1100 46.18 -12.88 33.30 46.00 -12.70 QP
5 368.5300 4123  -10.42 30.81 46.00 -1519 QP
6 399.5700 40.18 -8.89 31.29 46.00 -14.71 QP

*'Maximum data  x:Over limit  !:over margin Operator: KK
File :TUV9\Data #60 Page: 1
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Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+B6-755-2695 4280 Fax:+86-755-2695 4282

EMTEK({

Access to the World

Radiated Emission Measurement
File :TUV9 Data :#59 Date: 15/09/09/
BO.D dBuV/m

70

60

50

Limit1:
Mglgin; .

MMWWW"‘WWWW

10
0.0 : : : : :

30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B0G.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2437
Note:

Reading Correct Measure- Antenna Table

No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree

MHz dBuVvV dB dBuV/m dBuV/m dB Detector cm

degree Comment

*30.9700 51.59 -16.13 35.46 4000 -454 peak

131.8500 47.81 -17.36 30.45 43.50 -13.056 peak

150.2800 50.09 -18.12 31.97 43.50 -11.53 peak

269.5000 42.76  -12.69 30.07 46.00 -15.93 peak

1
2
3
4 173.5600 52,59 -19.26 33.33  43.50 -10.17 peak
5
6

401.5100 38.18 -8.92 29.26 46.00 -16.74 peak

*Maximum data  x:Over limit  :over margin

File :TUV9\Data :#59 Page: 1

Operator: KK




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 49 von 154
Page 49 of 154

17052521 002

Bldg. 69, Majialong Industry Zone,Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

Shenzhen EMTEK Co.,Ltd.

EMITEK(

Agcess to the World

wwn. emtek. com. cn Tel;+B6-755-2695 4280 Fax:+B6-755-2695 4282

Radiated Emission Measurement

File :TUV9 Data #62 Date: 15/09/09/
80.0  dBuv/m
Limit1: _
© Margin: e
70 S
60
50 T—
| —
40 L |
S—— 1 33 4 5 & : i ; ‘
30 V\)\ !
¥, ' ‘ WWWMMMMHW
: W\MJ s b
10 ‘ ' :
0.0 ; . |
30.000 127.00 224.00 321.00 418.00 515,00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 215.2700 4711  -16.38 30.73 43.50 -12.77 QP
2 265.7100 4586 -12.73 33.13 46.00 -12.87 QP
3 284.1400 4595 -12.83 33.12 46.00 -12.88 QP
4 300.6300 4428 -13.82 30.46 46.00 -15.54 QP
5 368.5300 4152 -10.42 31.10 46.00 -1490 QP
6 400.5400 40.28 -8.89 31.39 46.00 -1461 QP
*Maximum data  x:Overlimit }:over margin Operator: KK

File :TUV9\Data #62

Page: 1
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File :TUV9
80.0 dBuV/m

Radiated Emission Measurement
Date: 15/09/09/

Data #61

70

60

50

40

K

30.000 127.00

515.00

612.00 709.00 806.00 1000.00 MHz

224.00 21.00 418.00

Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC

M/N: NS-P11W6100

Mode:11B 2462

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree Comment

1 * 30.0000 5211  -16.46 3565 40.00 435 QP

2 130.8800 47.67 -17.30 30.37 4350 -13.13 QP

3 172.5900 52.00 -19.31 32.69 43.50 -10.81 QP

4 213.3300 46.01 -16.38 29.63  43.50 -13.87 QP

5 267.6500 4269 -12.71 29.98  46.00 -16.02 QP

6 401.5100 38.31 -8.92 29.39 46.00 -16.61 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #61

Page: 1
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Radiated Emission Measurement
File :TUVS Data :#95 Date: 15/09/11/
80.0  dBu¥/m

Limit1: —_
70 -
60 . ‘
- - . ot
i | | MMWW‘ P o Al P
‘ MMVMMMM :
s ol 2

30

20

10

0.0 : ; i :

1000.000 2700.00  4400.00 6100.06  7800.00  9500.00 17200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14328.00 47.79 3.40 51.19 74.00 -22.81 peak
2 * 14328.00 30.29 3.40 33.69 54,00 -20.31 AVG

*Maximum data  x:Over limit  l:over margin Operator:

File :TUV9\Data #95 Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK(

Access Lo the World

Radiated Emission Measurement

File :TUV9 Data :#96 Date: 15/09/11/
80.0  dBuV/im
Limit1: —
dcirmitads
70
60
50

m‘flﬁap«fw

30
20
10
0.0 . : .
1000.000 2700.00  4400.08 6100.00  7800.00  9500.00 11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 13359.00 48.65 0.96 49.61 74.00 -24.39 peak
2 * 13359.00 32.72 0.96 33.68 54.00 -20.32 AVG
*Maximum data  x:Over limit  ::over margin Operator:

File :TUV9\Data #96
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Shenzhen EMTEK Co., Ltd.

EMITEK(

Access to the World

Radiated Emission Measurement

File :TUVS Data #97 Date: 15/09/11/
80.0  dBuV/m
Limat1: —_
70 i
60
50 ‘ : 1. MMMW;-&
° WMMWWW . |
30 : !
20
10
0.0 : :
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2437
Note:
Reading Correct Measure- Antenna  Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv aB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 12424.00 50.58 -2.00 48.58 74.00 -2542 peak
2 * 12424.00 36.29 -2.00 34.29 54.00 -19.71 AVG
*:Maximum data  x:Over limit !:over margin Operator:

File :TUVSO\Data #97
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Access to the World

Radiated Emission Measurement

File :TUV9 Data :#98 Date: 15/09/11/
£0.0 dBuV/m
Limit1: —
70 ]
60 i
50 | ~ X et
. o okl s Pringetetylee 1
: : ; I
% el AR : |
JJMWW ! 1 ‘ " ‘
30 ‘
20
10
0.0 : _ .
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 13053.00 49.88 -0.43 49.45 74.00 -24.55 peak
2 * 13053.00 33.95 -0.43 33.52 54.00 -20.48 AVG
“:Maximum data  x:Over limit !:over margin Operator:

File :TUV9\Data :#98

Page: 1
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h h d

EMITEK

Access to the World

Radiated Emission Measurement

File :TUVO Data #99 Date: 15/09/11/
80.0  dBu¥/m
Limiti: —_
70 .
60
0 i WWWWA\WW‘M
mwwwwm
WM\«A&'NHWWW”W | :
o At ' -
it gl $
20
20
10
0.0 ;
1000.000 2700.00  4400.00  6100.00  7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 13818.00 47.80 4.93 52.73 74.00 -21.27 peak
2 * 13818.00 30.33 4.93 35.26 54.00 -18.74 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data :#99
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUVE Data :#100 Date: 15/09/11/
80.0  dBu¥/m
i Limit1: —_
70
[} : ;
‘ - 1
50 | , ’ : ‘ N R A
; | WMMWWWMW“‘W ;
e , | |
40 WMMHMMM" : ;
; : 3

30 :

20 ;

10

0.0

1000.000 2700.00  4400.00 6100.00 7800.00 9500.00  11200.00 12300.00 14600.00 18000.00 MHz2
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Fregq. Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 13580.00 47.93 3.96 51.89 74.00 -22.11 peak

2 * 13580.00 31.30 3.96 35.26 54.00 -18.74 AVG
*:Maximum data  x:Over limit {:over margin Operator: KK

File :TUV9\Data :#100

Page: 1
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EMITEK
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Radiated Emission Measurement

File :TUVS Data #175 Date: 15/09/12/
80.0  dBuW/m
© Limit1: —
70 )
60
50 : : i i Tl wm
Wl phy b TSt
WMMWMWW\WW ~ | | |
40 wf* .
30
20
10
0.0 : | : |
18000.00016850.00 19700.00 20550.00 21400.00 22250.06 23100.00 2335000 248600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 25072.00 86.96 -36.92 50.04 7400 -23.96 peak
2 * 25072.00 7157 -36.92 3465 54.00 -19.35 AVG
*:Maximum data  x:Overlimit f:over margin Operator: KK
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Shenzhen EMTEK Co., Ltd.

EMTEK

Access to the World

Radiated Emission Measurement

File :TUVS Data #176 Date: 15/09/12/
80.0  dBuV/m
"Limit1: —_—
70 . : '
60 1 .
50 ' ‘ 1 . ' X ’
‘ bt A A e
W«MW gl Ak : ‘

40
3
3n
20
10
0.0 : ‘
18000.00018850.00  19700.00  20550.00  21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24706.50 86.83 -37.05 49.78 74.00 -2422 peak
2 * 24706.50 7070 -37.05 33.65 54.00 -20.35 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUVG\Data #176
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Shenzhen EMTEK Co., Ltd.

EMTEK(

Access to the World

Radiated Emission Measurement

File :TUV9 Data #177 Date: 15/09/12/
80.0  dBuV/m
Limit1: s
70 .
60
‘ " ‘ ; r ; 1
% ‘ ' ‘ MWMMM%M
.WWMJW%WWWWWWWM !
40 M'JW ‘ ' ‘ ‘ L
Jor ; ‘
3
30
20
10
0.0 :
18000.00018850.00 19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor =~ ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree Comment
1 24953.00 86.95 -37.02 49,93 74.00 -24.07 peak
2 * 24953.00 70.27 -37.02 33.25 54.00 -20.75 AVG
*:Maximum data  x:Over limit !:over margin Operator. KK

File :TUVO\Data #177
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Radiated Emission Measurement
File :TUVO Data #178 Date: 15/09/12/
80.0  dBuV¥/m
Limit1: —
70 )
60
50 ' . ' .
f MWMWWWWMWJWWMNWWWM
40 MWWW 5 : :
p : ' J
b
30
20
10
0.0 .
18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 22950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 23601.50 86.94 -37.55 49.39 74.00 -24.61 peak
2 * 23601.50 70.40 -37.55 32.85 54,00 -21.15 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUVO\Data #178
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Radiated

Emission Measurement

File :TUV9 Data #179 Date: 15/08/12/

80.0  dBuV/m

* Limit1: —

70 -

60 '

50 .‘ ' : ] i

WWMWNMWWWW‘MW e it
4D W : ‘ : . .
: b4

30

20

10

0.0 : !

18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tabiet PC
M/N: NS-P11W6100
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 23950.00 87.03 -37.18 49.85 7400 -24.15 peak

2 * 23850.00 7144 -37.18 3426 54.00 -19.74 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVR\Data #179
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Radiated Emission Measurement

File :TUVY Data :#180 Date: 15/09/12/
80.0  dBuv/m
Limit1: —
70 )
60 ‘
| | : 1 ; |
) MMWWWWWWWWWWWW
Www ; ‘ : ; | | |
40 . . . ‘ ' . ‘ . !
z v 3
30
20
10
0.0 :
18000.00018850.00 19700.00 20550.00 21400.00 22250.06 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuv/m dB Detector cm degree  Comment
1 23822.50 86.92 -37.32 49.60 74.00 -24.40 peak
2 * 2382250 70.00 -37.32 32.68 54.00 -21.32 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#180

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #63 Date: 15/09/09/
80.0  dBuV/m
I _ Limitl:  —
' i | Margin:
70 ! ! {
60
50
40
30
20
10
0.0 ; | ‘
30000  127.00 224.00 321.00 41800 515,00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment

1 * 300000 51.86 -16.46 3540 4000 -460 QP
2 131.8500 47.94 -17.36 30.58 4350 -12.92 QP
3 1522200 4894 -18.24 30.70 43.50 -12.80 QP
4 1745300 5221 -19.22 3299 4350 -10.51 QP
5
6

203.6300 48.04 -16.40 3164 4350 -11.86 QP
267.6500 42.00 -12.71 2929 4600 -1671 QP

*:Maximum data  x:Over limit  !:over margin Operator: KK
File :TUVS9\Data :#63 Page: 1
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Radiated Emission Measurement

File :TUV9 Data #64 Date: 15/09/09/
80.0  dBu¥/m
Limit1: —_
i Margin: comss
70
60
50 | |
40 ————I e .
oI

30

H

10
0.0 ; ;

30,000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 606.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:

Reading Correct Measure- Antenna Table

No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree

MHz dBuvV dB dBuV/m dBuV/m dB Detector cm

degree Comment

* 30.0000 50.72 -16.46 3426  40.00 -574 QP

131.8500 4765 -17.36 3029 43,50 -13.21 QP

150.2800 48893 -18.12 30.81 4350 -12.69 QP

203.6300 46.84 -16.40 3044 4350 -13.06 QP

1
2
3
4 175.5000 51.96 -19.17 3279 43.50 -10.71 QP
5
6

268.6200 4263 -12.70 29.93  46.00 -16.07 QP

*:Maximum data  x:Over limit  :over margin

File :TUV9\Data #64 Page: 1
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Radiated Emission Measurement
Date: 15/09/09/

Data #65

File - TUV9
80.0 dBuwW/m
70
60
50

Limitt: —

40 -—-—-—J |

"I

o ’W%m

5 §

A

AT N

10
0.0 ‘ i
30,000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 B06.0D 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 173.5600 4811 -19.26 28.85 4350 -1465 QP
2 * 203.6300 49.43 -16.40 33.03 4350 -10.47 QP
3 265.7100 46,60 -12.73 33.87 46.00 -12.13 QP
4 283.1700 46.95 -12.78 3417 46.00 -11.83 QP
5 368.5300 42,54 -10.42 3212  46.00 -13.88 QP
6 401.5100 41.19 -8.92 3227 46.00 -13.73 QP
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVS\Data :#65
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Radiated Emission Measurement
File :-TUVS Data #66 Date: 15/09/09/
80.0  dBuV/m

Limit1: —
Margin: e

70

60

N

5 . ; ! : i !
3n i - ;
| Mot A

20 : ' ! ;

10 ' ‘ "

0.0 . i :

30,000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 B06.00 1000.00 MHz

Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2437

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVv dB dBuv/im dBuV/m dB Detector cm degree  Comment

*30.9700 51.04 -16.13 34.91 40.00 -509 QP

132.8200 47.48 -17.40 30.08 43.50 -13.42 QP

153.1900 48.63 -18.29 30.34 4350 -13.16 QP

203.6300 47.89 -16.40 3149 4350 -12.01 QP

1
2
3
4 175.5000 5217 -19.17 33.00 43.50 -10.50 QP
5
6

267.6500 4219 1271 29.48 46.00 -16.52 QP

*:Maximum data  x:Over limit  t:over margin Operator: KK
File :-TUV\Data #66 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUVS Data #67 Date: 15/09/09/
80.0 dBuY/m
Limit1: _
Margin: <o
70
60 '
50 [——-
40
30 : |
20 MJWWW‘? :
10
60 ; .
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 175.5000 48,08 -19.17 28.91 4350 -14.59 QP
2 * 204.6000 50.07 -16.40 33.67 4350 -9.83 QP
3 265.7100 46.82 -12.73 34.09 46.00 -1191 QP
4 284.1400 4546 -12.83 3263 46.00 -13.37 QP
5 319.0600 42,01  -13.51 28.50 46.00 -17.50 QP
6 369.5000 39.67 -10.39 29.28 46.00 -16.72 QP
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV9 Data :#68 Date: 15/09/09/
80.0  dBuV/m
Limit1: _
Margin: o
70 :
50
50
40 - - ; f
20 ' ’ g '
W"ﬁ
2 W ; |
10 . i ’ :
0.0 ; ,
30.000 127.00 224.00 321.00 419.00 515.00 €12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment
1 * 30.0000 50.67 -16.46 34.21 40.00 -579 QP
2 36.7900 47.05 -14.09 32.96 40.00 -7.04 QP
3 151.2500 48.93 -18.18 3075 4350 -12.75 QP
4 172.5900 49.05 -19.31 29.74 4350 -13.76 QP
5 209.4500 43.74 -16.38 27.36 4350 -16.14 QP
6 587.7500 34.83 -7.09 27.74 46.00 -18.26 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data :#68
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Access to the World

File :TUV9
80.0  dBuV/m

Radiated Emission Measurement
Data #101 Date: 15/09/11/

Limit1: —
70 '
60
s f : \ MMWWMM‘WW@WMWW
i meww‘wwm j ; ! !
0 r\WMM ‘ ; f Do : :
30 . ' '
20
10
0.0 :

1000.000 2700.00  4400.00 6100.00  7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dBuV/m dBuV/m dB Detector cm degree  Comment

1 13818.00 47.80 4.93

52.73 7400 -21.27 peak

2 * 13818.00 30.34 4.93

35.27 54.00 -18.73 AVG

*:Maximum data  x:Over limit

File :TUV9\Data #101

I:over margin

Operator: KK
Page: 1
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Radiated Emission Measurement

File :TUVS Data #102 Date: 15/09/11/
80.0  dBu¥/m
Limit1: —_
70 i : o )
60 ﬁ :
: i . ,
50 ' A, b Al
gt I i ‘
40 Wb" ‘ L
j ‘ 3

30

20

10

0.0 :

1000.000 2700.00 440000  6100.00  7800.00 9500.00 11200.00 1290000 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode; 11G 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 14974.00 45.72 5.22 50.94 74.00 -23.06 peak

2 * 14974.00 29.43 5.22 34.65 54,00 -19.35 AVG
*Maximum data  x:Over limit  }:over margin Operator: KK

File :TUV9\Data :#102

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17052521 002

Seite 71 von 154
Page 71 of 154

Shenzhen EMTEK Co., Ltd.

Bldg. 69, Majiatong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek. com. on Tel :+B6-755-2695 4280 Fax:+86-755-2695 4282
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Radiated Emission Measurement

File :TUVS Data #103 Date: 15/09/11/
80.0  dBu¥/m
Limit1: _
70 »
60
50
WWWMWMWWWWWMWWM
Mwwuuw
“ M | |
30
20
10 '
0.0 i !
1000.000 2700.00  4400.00  6100.00  7e00.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 14838.00 46.73 5.29 52.02 74.00 -21.98 peak
2 * 14838.00 29.39 5.29 34.68 54.00 -19.32 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV9\Data #103

Page: 1
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Radiated Emission Measurement

File :TUVS Data #104 Date: 15/09/11/
80.0  dBuV/m
Limit1: _—

70 i

60 ,

|- WMMMWNJ

WW"N‘MWWWM

40 MWW"‘

30

20

10

0.0 i |

1000.000 2700.00  4400.00  6100.00  7800.00 9500.00  112060.00 17900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVv/m dBuV/m dB Detector cm .degree Comment
1 15450.00 48.64 3.44 52.08 74.00 -21.92 peak

2 * 15450.00 32.03 3.44 35.47 54.00 -18.53 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File : TUV9\Data #104 Page: 1
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Radiated Emission Measurement

File :TUVE Data :#105 Date: 15/09/11/
80.0  dBuV/m
Limit1: —_
70 e : )
60 R L ]
N M W P
‘ by | 1
MMM : i !
40 W
30 .
20 '
i |
10 ‘
0.0 ‘ ‘
1000.000 2700.00  4400.00 6100.00  7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 13971.00 49.54 2.34 51.88 74.00 -22.12 peak
2 * 13971.00 31.92 2.34 34.26 54.00 -19.74 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUVOQ\Data #105
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Radiated Emission Measurement

File :TUV® Data #106 Date: 15/09/11/

80.0  dBuv/m

- Limit1: —
—Limmitie

70

60 |

® WWW’” WWW}WWWW

“ MMW R T

| o8

30 '

20

10

0.0 : ‘

1000.000 2700.00  4400.00  6€100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree Comment
1 13818.00 50.45 1.70 5215  74.00 -21.85 peak

2 * 13818.00 33.66 1.70 35.36 54.00 -18.64 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV9\Data :#106

Page: 1
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File :TUV9

80.0 dBu¥/m

Radiated Emission Measurement
Data :#181 Date: 15/09/12/

: Limitl:

70

Joipmask

50 :

o W
3
30
20
10
0.0 ;

18000.00018850.00 19700.06 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/im dB Detector cm degree Comment
1 23703.50 86.90 -37.44 49.46 74.00 -24.54 peak
2 * 23703.50 70.72 -37.44 33.28 54.00 -20.72 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUV\Data #181

Page: 1
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Radiated Emission Measurement

File :-TUV9 Data #182 Date: 15/09/12/
80.0  dBuV/m
Limit1: —
70 '
60
" ‘ | ‘ i : o MWM,WMWW
A S
w M : ’ ‘
i 3
30 !
20
10
0.0 :

18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuvim dB Detector cm degree  Comment
1 24188.00 86.66 -37.11 4955 74.00 -2445 peak
2 * 24188.00 70.73  -37.11 33.62 54.00 -20.38 AVG
*‘Maximum data  x:Over limit  l:over margin Operator: KK

File . TUVQ\Data #182

Page: 1
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Radiated Emission Measurement

File :TUVS Data #183 Date: 15/09/12/
80.0  dBuv/m
i i CLimit:
) f ‘ ‘ '
60 ' :
50 ' : ! : : 3 N
: i WMNW%WWMMWMW«WW
R T L ! , ;
40 WMW e ‘ '
¢ b
30
20
10
0.0 .
16000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24213.50 86.51 -37.10 49.41 74.00 -2459 peak
2 * 24213.50 70.64 -37.10 33.54 54.00 -20.46 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUV9\Data :#183

Page: 1
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EMTEK
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File :TUV9

80.0 dBu¥/m

Radiated Emission Measurement
Data #184 Date: 15/09/12/

Limitl:

70

60

0 ' k | | o 1WW“«WWWWW

M Mt AP AT |
a0 WMWWW ' , ! ! ; : 5
: 3

30

20 ’

10

0.0 ) : i

18000.00018650.00 19700.00 20550.00 21400.00 2225000 23100.00 23950.00 24300.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuvim dB Detector cm degree Comment
1 24179.50 86.69 -37.11 49.58 74.00 -24.42 peak
2 * 24179.50 7097 -37.11 33.86 54.00 -20.14 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #184

Page: 1
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EMTEK
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Radiated Emission Measurement

File :TUV9 Data #185 Date: 15/09/12/
80.0 dBu¥/m
Limit1: —
70 i
60
50 : ‘ ; i i 1 . '
Wwwwwmwm : | :
w0 W . A f
: 3 ;
30 ‘
20
10
0.0 : i i
18000.00018850.00  13700.00 20550.00 21400.00 22250.00 23100.00 23350.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuvV/m dBuV/m dB Detector cm degree Comment
1 24349.50 86.88 -37.09 49.79 7400 -24.21 peak
2 * 2434950 71.84 -37.09 34.75 5400 -19.25 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUVR\Data #185

Page: 1
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Radiated Emission Measurement

File -TUVS Data :#186 Date: 15/09/12/
80.0 dBuV/m
© Limitl: —
70 5
60
1 :
50 %
oo sl st
Kb |
to | e T ‘ |
. . B
30 :
20 3‘
10
0.0 : . ‘ ‘
18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.06 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuVim dBuV/m dB Detector cm degree Comment
1 24018.00 87.65 -37.13 50.52 7400 -23.48 peak
2 * 24018.00 71.80 -37.13 34.67 5400 -19.33 AVG
*“:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#186

Page: 1
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Radiated Emission Measurement
File :TUV9 Data :#69 Date: 15/09/09/
80.0 dBuV/m

+ Limitl: ——
i Margin: P

70

6D

40
20 5

20

10
0.0 . : ‘,

30000 127.00 224.00 32106 41600 51500 £12.00 709.00 806.00 1000.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C

Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2412

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree

MHz dBuv ds dBuVim dBuv/m d8s Detector cm degree Comment

1 174.5300 4725 -19.22 28.03 43.50 -1547 QP
2 190.0500 4539 -17.28 28.11 4350 -15.39 QP
3 * 214.3000 48.76  -16.38 3238 43,50 -11.12 QP
4 263.7700 4478 -12.75 3203 4600 -13.97 QP
5 369.5000 39.38 -10.39 2899  46.00 -17.01 QP
6 399.5700 37.82 -8.89 2893 46.00 -17.07 QP

“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #69 Page: 1
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Radiated Emission Measurement
File :TUVQ Data :#70 Date: 15/09/09/

80.0 dBuV/m

70

60

50

Limit1:
Margin:

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 BOE.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 50.39 -16.46 33.93 40.00 -6.07 QP
2 36.7900 4714  -14.09 33.05 40.00 -695 QP
3 147.3700 48.92 -18.02 30.90 4350 -12.60 QP
4 171.6200 49.55 -19.37 30.18  43.50 -13.32 QP
5 205.5700 4411 -16.39 2772 4350 -1578 QP
6 269.5900 38.08 -12.69 2539  46.00 -20.61 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV9 Data #375 Date: 15/09/15/
80.0  dBuV/m
* Limit1: —_—
| | _Malgin: s
70
50 .
50 o
40 [ :.
I 5
30 3 3 . :
MWWW‘W‘
20 '
10
0.0 ; ;
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuVim dB Detector cm degree Comment
1 174.5300 48.79 -19.22 29.57 4350 -13.93 QP
2 * 204.6000 48.10 -16.40 31.70 4350 -11.80 QP
3 261.8300 4207 1277 29.30 46.00 -16.70 QP
4 332.6400 4111  -12.85 28.26 46.00 -17.74 QP
5 369.5000 4310 -10.39 32.71 46.00 -13.29 QP
6 421.8800 38.49 -9.60 28.89 46.00 -17.11 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #375
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Shenzhen EMTEK Co., Ltd.
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Access to the World

Radiated Emission Measurement

File :TUVS Data #376 Date: 15/09/15/
80.0 dBu¥/m
 Limit1: s
- Margin: e
70 '
50
50 |
40 ._._J i — " - : i
I \ ; , ‘ ; . ‘ |
5 4 : :
30 Tg \ 5 8 M , ‘
2 wr’f ' hf\/ ‘ ‘VMWJW“JW*“WM : :
o ; : - | : |
0.0 . } ; :
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity:
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVvV dB dBuVim dBuVv/m dB Detector cm degree Comment
1 * 30.0000 48.05 -16.46 31.59 40.00 -8.41 QP
2 40.6700 4095 -12.87 28.08 40.00 -11.92 QP
3 151.2500 48.07 -18.18 29.89 43.50 -13.61 QP
4 173.5600 48.71  -19.26 29.45 43.50 -14.05 QP
5 204.6000 4295 -16.40 26.55 43.50 -16.95 QP
6 366.5900 37.78 -10.49 27.29 46.00 -18.71 QP
*Maximum data  x:Over limit }:over margin Operator: KK

File :TUVO\Data #376

Page: 1
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Shenzhen EMTEK Co., Ltd.

EMTEK!

Access to the World

Radiated Emission Measurement

File :TUV9 Data #377 Date: 15/09/15/
80.0 dBuV/m
Limit: —
Margin: R
70
50
“ ]
40 — ;
I g
30 1 £3 \\[\
: v AMMWMWW \JMW‘
20 q M;MWWWW ‘ :
o il : : ’ |
0.0 . : i ;
30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 150.2800 4477 -18.12 26.65 43.50 -16.85 QP
2 * 204.6000 47.70 -16.40 31.30 43.50 -1220 QP
3 225.9400 4342 -15.62 27.80 46.00 -18.20 QP
4 257.9500 41.88 -12.91 28.97 46.00 -17.03 QP
5 329.7300 4125 -12.99 28.26 46.00 -17.74 QP
6 364.6500 4297 -10.56 32.41 46.00 -13.59 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVS\Data #377
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EMITEK(

Access to the World

File :-TUVY
80.0  dBuV/m

Radiated Emission Measurement
Date: 15/09/15/

Data #378

70

60

50

Limit1: —_
! Margin: s

[ ]

\f\ﬂ ”‘JM

515.00

709.00 806.00 1000.00 MHz

30.000 127.00 224.00 32100 418.00 512.00
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuv/m dB Detector cm degree Comment

1 * 30.0000 46.63 -16.46 3017  40.00 -9.83 QP

2 40.6700 41.87 -12.87 29.00 40.00 -11.00 QP

3 71.7100 41.35 -18.85 2250 40.00 1750 QP

4 152.2200 48.48 -18.24 3024 4350 -13.26 QP

5 171.6200 46.79 -19.37 27.42 4350 -16.08 QP

6 204.6000 4167 -16.40 2527 4350 -18.23 QP
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #378

Page: 1
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File TUVS

80.0 dBuV/m

Radiated Emission Measurement
Data #107 Date: 15/09/11/

Limit1:

Iy

70
60 ‘
50 ‘ ! v' MMWMMWWW
: ! G ; ] :
A ‘ ‘ |
40 ,.JL‘JW e ‘ ‘
; P
30
20
10
0.0 !

1000.000 2700.00 440000  6100.00  7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11wW6100
Mode:11N20M 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14940.00 51.15 1.82 52.97 74.00 -21.03 peak
2 * 14940.00 33.16 1.82 34.98 54.00 -19.02 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #107
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV Data #108 Date: 15/09/11/
80.0  dBuV/m
Limit: —

70 .

60

" MWMWMMMMM P b Y e

40 MMJJMMW :

S

30

20 ,

10

0.0 !

1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 14362.00 49.38 2.22 5160 74.00 -22.40 peak

2 * 14362.00 32.43 2.22 3465 54.00 -19.35 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV9\Data #108
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUVE Data #109 Date: 15/09/11/
80.0  dBuVim
: Limit1: _—
70 -
60
3 + 1
» | WMMWWWW gt
IWW : : . ;
0 | Al S - |
: %
30 '
20
10
0.0 !
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 14753.00 50.07 1.95 52.02 74.00 -21.98 peak
2 " 14753.00 32.28 1.95 34.23 54.00 -19.77 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #109
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Radiated Emission Measurement

File :TUV9 Data #110 Date: 15/09/11/
80.0 dBu¥/m
Limit1- —
70
B0

" | : o, W. " MNMMWWMW R
W ﬁWm“]MMM . . . ‘ ‘

30
|
20
10
0.0 : '
1000.000 2700.00  4400.00 610000  780D.0OD  9500.00  11200.00 1230000  14600.00 1800000 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE}yFCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%

EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 2437

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree Comment

1 15297.00 51.77 0.62 52.39 7400 -21.61 peak
2 ™ 15297.00 35.06 0.62 35.68 54.00 -18.32 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK
File :TUV9\Data #110 Page: 1
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Access to the World

Radiated Emission Measurement

File :-TUVO Data #112 Date: 15/09/11/
80.0  dBuV/m
Limit1: —_
7 )
60
50 ’ WW’""’M‘M NMWWWW'ZWW
' A, ; : : . !
a0 vy WW ‘ ' '
30 ‘
20 ‘
10
0.0 ‘

1000.000 2700.00 440000 6i00.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.60 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2462
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 15059.00  49.73 1.55 51.28  74.00 -22.72 peak o
2 * 15059.00 33.68 1.55 35.23 54.00 -18.77 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVS\Data #112
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV9 Data #111 Date: 15/09/11/
80.0 dBu¥/m
Limit1: —
70 -
60
1
. ' ’wWMwM
” iy e g0 |
: WVWW 1 “ :
o L[ deMoante | u
‘ : %
30 ‘
20
10
0.0 i
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: { RE)}FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14311.00 50.07 2.25 52.32 74.00 -21.68 peak
2 * 14311.00 33.40 2.25 35.65 5400 -18.35 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVO\Data #111
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Access to the World

File :TUV9
00.0  dBuv/m

Radiated Emission Measurement
Data :#187 Date: 15/09/12/

Limit1: —_—

70

60

"Wl
40 At WMM
30

20

10

0.0

-

£$000.0001 3950.00 19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00

26500.00 MHz

Site 3m Chamber #3

Polarization: Horizontal Temperature: 24 C

Limit: { RE)FCC PART 15.247 Power: AC 120V/i60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2412
Note:

Reading Measure- Antenna Table
No. Mk. Freq.  Level ment  Limit  Over Height ~Degree

MHz dBuv dBuV/im dBuV/m dB Detector cm degree  Comment

1 23134.00 87.48

49.44 74.00 -24.56 peak

2~ 2313400 7243

34.39 54.00 -19.61 AVG

*:Maximum data  x:Over limit

File :-TUV9\Data :#187

l:over margin

Operator: KK
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EMITEK(

Aceess to the World

Radiated Emission Measurement

File :TUV9 Data #188 Date: 15/09/12/
80.0  dBuV/m
Limit1- —_
70 5
50 i . .
= | | o | e | v
~ b
WWWWMMWW WWM‘W :
40 Lyl ‘ ‘ ‘ '
: 3
30
20
10
0.0
18000.00018850.00  19700.00 20550.00 21400.00 22250.00 2310000 2395000 24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2412
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23771.50 87.37 -37.37 50.00 74.00 -24.00 peak
2 * 23771.50 71.63 -37.37 34.26 54.00 -19.74 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#188
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Shenzhen EMTEK Co., Ltd.

EMTEK

Access to the World

Radiated Emission Measurement

Fite :-TUVO Data #189 Date: 15/09/12/
80.0 dBu¥/m
Limitt: e
imitd:
70
60
1 3 : : 1 .
® 4 ‘M WWWWMWWWWWW“
2
30 :
20
10
0.0
18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23350.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuVv/m dB Detector com degree  Comment
1 24715.00 87.29 -37.04 50.25 74.00 -23.75 peak
2 * 24715.00 7220 -37.04 35.16 54.00 -18.84 AVG
“Maximum data  x:Over limit  lL:over margin Operator: KK

File :TUV\Data #189
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EMTEK

Access to the World

Radiated Emission Measurement

File :TUVE Data :#190 Date: 15/09/12/
80.0  dBu¥/m
Limit1: i
70 i
60
1 i ! ;

50 ;
© WMM/‘W |

; : . | g
30 }
20
10
0.0 :

18000.00018850.00  18700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 2437
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuVim dB Detector cm degree Comment
1 23151.00 87.28 -38.02 49.26 74.00 -24.74 peak
2 * 23151.00 71.87 -38.02 33.85 54.00 -20.15 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data #190
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV9 Data #191 Date: 15/09/12/
80.0 dBuV/m
Limit1: Faund
70
50 ' :
: : : - L
50 ) . : ! ! :
g bagmien it  aBS pgeptonTE
w0 | W : ', : ‘ ‘
30
20
10
0.0 : : ‘ !

18000.00016850.00  19700.00  20550.00  21400.00 22250.00 2310000 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 2462
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree Comment
1 26483.00 8643 -35.20 51.23 74.00 -22.77 peak
2 * 26483.00 71.68 -35.20 36.48 54.00 -17.52 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVQ\Data #191
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUVO Data :#192 Date: 15/09/12/
80.0  dBuV/m
Limitt: —_—
70 -
60 ’
50 " ‘ | : T ‘WWWWWVMAW
WWWWMMWWMNWW
40 | Hougd® : s . o .
ot \ : ‘ ‘
30
20
10
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18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23i00.00 2395000 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25990.00 87.55 -35.80 51.75 74.00 -22.25 peak
2 * 25990.00 71.06 -35.80 35.26 54.00 -18.74 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 99 von 154
Page 99 of 154

17052521 002

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

Shenzhen EMTEK Co., Ltd.

EMITEK!

Access to the World

Radiated Emission Measurement

File :TUVS Data #379 Date: 15/09/15/
80.0  dBuV/m
Limit1: —
M argin: o
70
50
50
40 —-—-—JW e
I \
30 12
z ; MWMMWM
v
0.0 ‘
30.000  127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1008.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuv/m dB Detector cm degree  Comment
1 151.2500 46.63 -18.18 28.45 43.50 -15.05 QP
2 173.5600 48.24 -19.26 28.98 43.50 -14.52 QP
3 * 204.6000 47.01  -16.40 30.61 43.50 -12.89 QP
4 256.0100 4229 -13.01 29.28 46.00 -16.72 QP
5 273.4700 4166 -12.64 29.02 46.00 -16.98 QP
6 361.7400 4172  -10.67 31.05 46.00 -1495 QP
*:Maximum data  x:Over limit l:over margin Operator: KK

File : TUV9\Data #379
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EMITEK(
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Radiated Emission Measurement

File :TUVQ Data #380 Date: 15/09/15/
80.0 dBuV/m
Limit1: _—
Margin: -
70 ‘
60 :
50 ‘ 1 r
4 _‘_Jm_:_, MMMJ‘} : : '
b ‘ ;
a0 % : : )
1 f ‘ i bobiinbbn b
» et ‘ :
10 : ‘
0.0 : :
30.080 127.00 224.00 321.00 416.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/im dB Detector cm degree  Comment
1% 30.0000 47.33 -16.46 30.87 40.00 -9.13 QP
2 152.2200 48.35 -18.24 30.11 43.50 -13.39 QP
3 169.6800 48.90 -19.42 29.48 4350 -14.02 QP
4 274.4400 3573 -12.63 23.10 46.00 -2290 QP
5 361.7400 3420 -10.67 23.53 46.00 -22.47 QP
6 428.6700 37.65 -10.19 27.46 46.00 -1854 QP
*Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV9\Data :#380 Page: 1
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Radiated Emission Measurement

File :TUV9 Data :#381 Date: 15/09/15/
80.0 dBu¥/m
Limit1: —_—
Margin: v |
70
60

30‘ b} 3 4 f\f\ ‘ g w
10 ‘J{\,«) ' ‘ L ‘ : : |

0.0 ‘ : ‘

30,006 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2437

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree

MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment

1 171.6200 46.86 -19.37 27.49 4350 -16.01 QP
2 * 203.6300 47.71  -16.40 31.31 43.50 -1219 QP
3 254.0700 40.47  -13.11 27.36  46.00 -1864 QP
4 322.9400 4175 -13.35 28.40 46.00 -1760 QP
5 360.7700 42.23  -10.71 31.52 46.00 -1448 QP
6 373.3800 4216  -10.24 31.92 46.00 -14.08 QP

*Maximum data  x:Over limit !l:over margin Operator: KK
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Radiated Emission Measurement
Data #382 Date: 15/09/15/

File :TUVS
80.0  dBuV/m
70
&0
50

Limitt:

Margin:

40
30
i
20 At
10
0.0 i ‘
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 4828 -16.46 31.82 40.00 -818 QP
2 151.2500 4853 -18.18 30.35 4350 -13.15 QP
3 171.6200 4948 -19.37 30.11 43.50 -13.39 QP
4 338.4600 3879 -12.55 26.24 46.00 -19.76 QP
5 373.3800 36.63 -10.24 26.39 46.00 -1961 QP
6 425.7600 37.43 -9.95 27.48 46.00 -18.52 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #382
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Access to the World

Radiated Emission Measurement

File :TUVS Data :#383 Date: 15/09/15/
90.0  dBuV/m
Limit1: —_—
Margin:
70
60 [
50
40 ;
H 6 :
30 s
ot
* WWWWW
10
0.0 : .
30.000 12700 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 153.1900 4531 -18.29 27.02 4350 -16.48 QP
2 172.5900 47.44 1931 28.13 4350 -15.37 QP
3 * 204.6000 46.99 -16.40 30.59 4350 -1291 QP
4 340.4000 4092 -12.43 28.49 46.00 -17.51 QP
5 359.8000 41.05 -10.76 30.29 46.00 -1571 QP
6 373.3800 4118 -10.24 30.94 46.00 -15.06 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUV9\Data #383
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Radiated Emission Measurement

File :TUVO Data :#384 Date: 15/09/15/
00.0 dBuV/m
Limit1: —
Margin: ramn
70
60 : ‘ ‘ , . :
50 : : " , ‘ : l
40 ,,wm[
56
30
MMWW““*MW
20 [»MWM‘
10 '
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 153.1900 47.81 -18.29 29.52 4350 -1398 QP
2 172.5900 48.44 -19.31 29.13 4350 -14.37 QP R
3 * 204.6000 46.99 -16.40 30.59 4350 -1291 QP
4 340.4000 40.92 -12.43 28.49 46.00 -17.51 QP
5 359.8000 41.05 -10.76 30.29 46.00 -1571 QP
6 371.4400 41.02 -10.32 30.70 46,00 -1530 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data :#384 Page: 1
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Radiated Emission Measurement

File TUVS Data #113 Date: 15/09/11/
80.0  dBuV/m
“Limitl:  —
70 i
50 ‘
: ‘ : : 4
‘ gl ! ‘ "
; : ‘ ‘ j &
30 : ;
20
10
0.0 i !
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 14753.00 50.17 1.95 52.12 7400 -21.88 peak
2 * 14753.00 33.26 1.95 35.21 54.00 -18.79 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUVO Data #114 Date: 15/09/11/
0.0 dBu¥/m
Limit1: P
70 .
60
1
50 ‘ : : )W
40 - ‘ ‘ :
i 4
30
20
10
0.0
1000.000 2700.00 440000  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W86100
Mode:11N40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ~ ment  Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree Comment
1 17490.00 4351 8.52 52.03 7400 -21.97 peak
2 * 17490.00 26.16 8.52 34.68 54.00 -19.32 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVS\Data #114
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Radiated Emission Measurement

File -TUV9 Data :#115 Date: 15/09/11/
80.0 dBu¥/m
“Limit1: —
70 -
60
3 4
50 ) WWWWWW
g A T
RS e tar i ] ]
! } %
30 1
20
10
0.0 : :
1000.000 2700.00  4400.00  6100.00  7600.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Fregq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16436.00 52.35 -0.28 52.07 74.00 -21.93 peak
2 * 16436.00 35.54 -0.28 35.26 54.00 -18.74 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #115
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EMTEK Y

Access to the World

Radiated Emission Measurement

File :TUVO Data :#116 Date: 15/09/11/
80.0  dBuV/m
Limitl: —
Lrimitas
70 :
50 !
50
40
30
20
10
0.0 i !
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14770.00 49.74 1.93 51.67 74.00 -22.33 peak
2 * 1477000 3275 193 3468 5400 -19.32 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUV9\Data #116
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Radiated Emission Measurement

File :TUVS Data #118 Date: 15/09/11/
80.0  dBu¥/m
Limit1: _—
70 -
60 : ‘ f j‘
; : : ; 1 ;
* | ‘ rWWWW et I A
: f A H : ; B
40 ) . *WN’ . . X [ )
; 3
30 :
20 '
I
10
0.0 : : . !
1000.000 2700.00 440000  6100.00  7800.00  9500.00 11200.60 12500.00 14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
MI/N: NS-P11W6100
Mode:11N40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 15008.00 50.20 1.74 51.94 74.00 -22.06 peak
2 * 15008.00 33.38 1.74 35.12 54.00 -18.88 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK
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EMITEK(

Access Lo the World

Radiated Emission Measurement
Data #117 Date: 15/09/11/

" Limit1:

File :TUV9
80.0 dBuV/m
T0
60
50

MWWWWW WMWWWW
W o

40
30
20
10
0.0 : i : : ;
1000000 2700.00  4400.00 6100.00  7800.60  9500.00 1120000 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)}FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 16215.00 53.07 -1.20 51.87 7400 -22.13 peak
2 * 16215.00 36.41 -1.20 35.21 54.00 -18.79 AVG
*:Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUV9\Data :#117
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Access to the World

File :TUV9
80.0 dBuV/m

Radiated Emission Measurement

Data #193 Date: 15/09/12/

Limit1: o

doimitads

70
60
50 i ‘ ! MWM,W;WWW&
' PYRUNPI T ‘
an
20
10
0.0 . .

18006.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2422
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level ment  Limit  Over Height Degree
MHz dBuv dBuV/m dBuV/im dB Detector cm degree Comment

1 26007.00 87.93

52156 7400 -21.85 peak

2 * 26007.00 73.40

37.62 54,00 -16.38 AVG

*:Maximum data  x:Over limit

File :TUV9\Data #193

I:over margin

Operator: KK
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EMITEK
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Radiated Emission Measurement
File :TUV9 Data :#194 Date: 15/09/12/

80.0  dBu¥/m

Limitt:

70

40 MWWW

30
20
10 j
0.0 ; |
18000.000168850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26287.50 87.23 -3544 51.79 74.00 -22.21 peak
2 * 26287.50 70.70 -35.44 35.26 54,00 -18.74 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement
File :TUV9 Data :#195 Date: 15/09/12/
80.0 dBu¥/m
Limit1: —
70 ’
60
50 . ‘ " >1 ' e
WH‘IWW“ i ‘ :
40 Mﬂ"' : Lo e : :
’ 3
30
20
10
0.0 ;

18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2437
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freqg.  Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23584.50 87.70 -37.57 50.13 74,00 -23.87 peak
2 * 23584.50 7119  -37.57 33.62 54.00 -20.38 AVG
*“:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #195
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Radiated Emission Measurement

File -TUV9 Data :#196 Date: 15/09/12/
80.0  dBuV/m
Limit1: —_—

-

60

50 : ! 1 : )

: MMWWMMWWWW ; : ; |

40 ‘ » : F ’ i S N ' 1

30 ’

20

10 :

0.0 : : : . ;

18000.0001B850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2437
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree Comment
1 23686.50 87.20 -37.46 49.74 7400 -24.26 peak

2 * 23686.50 7222 -37.46 34.76 54.00 -19.24 AVG
“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data -#196

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #197 Date: 15/09/12/
80.0 dBu¥/m
© Limit1: —

70 i

60

50 ' ‘ ' ‘ X . |

MWWWW*WWWWWW
e 1 | ‘ 1

30

20

10 :

0.0

18000.00018850.00  19700.00 2055000 21400.00 22250.00 23100.00 2335000 24300.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/im dB Detector cm degree  Comment
1 24315.50 87.33 -37.09 50.24 74.00 -23.76 peak

2 % 2431550 7247 -37.09 35.38 54.00 -18.62 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #197

Page: 1
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Radiated Emission Measurement

Fite :TUVQ Data :#198 Date: 15/09/12/
80.0  dBuV/m
Limitt: ——

70 -

60

50 : ‘ ‘ ‘ ; ‘ 154(\ ‘

; A ; ;MWM.H‘W ity HMJ’M‘MWW

g | ) ‘ . R '

30

20

10

0.0

18000.00018650.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  Z24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm Comment
1 24171.00 87.12  -37.11 50.01 74.00 -23.99 peak

2 * 24171.00 7132 -37.11 34.21 54.00 -19.79 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #198

Page: 1
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Radiated Emission Measurement

File :TUVS Data #262 Date: 15/09/14/
80.0  dBuV/m
70
60 : : o - R k 1 1 .
50 f ; Q S : ‘ ; ,
40
30
20
10
0.0 i i
2310.000 2318.00  2326.00 233400 234200  2350.00  2356.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment

1 * 2383.600 26.62  30.24 56.86 74.00 -17.14 peak

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#262 Page: 1
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Radiated Emission Measurement

File - TUV9 Data :#263 Date: 15/09/14/
80.0 dBuV/m
" Limit1: —_
kit
70 ) '
60
50
40
30
20
1
0.0 B :
2310.000 2318.00  2326.00 2334.00 234200 2350.00 235800  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MRz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2387.920 13.01 30.27 43.28 54.00 -10.72 AVG

*:Maximum data  x:Over limit  l:over margin

File :TUVS\Data :#263

Page: 1

Operator: KK




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17052521 002

Seite 119 von 154
Page 119 of 154

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M | E K

www, emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

Access to the World

Radiated Emission Measurement

File :TUV9 Data #264 Date: 15/09/14/
80.0 dBu¥/m
70 o C
B0 S i S : : 1
TR SREY WRPITY ST VTR RNV RV X WA UMD Y IPPTUAT IRl WPV SUTIRVRRI RO TN THPY FRAE PO PITY, (W8
50 : : R i i
“ | |
a0 ! !
20
10
0.0 ‘ : .
2310.000 2318.00  2326.00  2334.00  2342.00  2350.00  2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC

M/N: NS-P11W6100

Mode:11B 2412

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 2387.840 27.50  30.27 57.77  74.00 -16.23 peak
*'Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data #2
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Page: 1
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Radiated Emission Measurement

File :TUV9 Data #265 Date: 15/09/14/
80.0 dBu¥/m
© Limit1: —_

70 .

O

50

1

40

30

20

10

0.0 :

2310.000 2316.00  2326.00 233400 234200 235000 2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment

1 * 2386.560 13.03  30.26 43.29 5400 -10.71 AVG

*"Maximum data  x:Over limit  over margin Operator: KK

File :TUV9\Data #265

Page: 1
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Radiated Emission Measurement

File :TUVS Data :#268 Date: 15/09/14/
80.0  dBuV/m
70 .
60 1 : : L . :
A Rt ettt A iAo oo Ml gpnatbiag bttt s
50 : : 5 : ‘
40
30
20
10
0.0 :
2483.500 248515  2486.80 248845 249010  2491.75 249340  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.787 28.16  30.71 58.87 74.00 -1513 peak
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data #268

Page: 1
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Radiated Emission Measurement

File :TUVO Data #269 Date: 15/09/14/
80.0  dBuV/m
Limit1: Bl
70 :
60 ‘
50
1
40
30
20 '
10
0.0 {
2483.500 248515  24B6.80  24B8.45  2490.10  2491.75  2493.40  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment

1 * 2484.803 13.02  30.71 4373  54.00 -10.27 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #269 Page: 1
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Radiated Emission Measurement

File :TUV9 Data :#266 Date: 15/09/14/
80.0 dBu¥/m
Limitt: —_
Limitd:-
" o
60 b L : B bl : :
T R S S WY VT LN N ST WE
50 : : : ‘
40
30
20
10
0.0 .
24B3.500 2405.15  2486.80  2488.45 248010 2491.75 249340  2495.05 249670 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 118 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.903 27.02 30.71 57.73 74.00 -16.27 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVS\Data #266

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #267 Date: 15/09/14/
80.0 dBuV/m
Limit1: ——
Eimita:

70 :

50 !

50 i

1 ;

40

30

20

10

0.0 : : i ;

2493.500 2485.15  2486.80  2488.45  2490.10  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment

1 * 2484771 13.10 30.71 43.81 54.00 -10.19 AVG

*Maximum data  x:Over limit  !:over margin Operator; KK

File :TUVS\Data #267

Page: 1
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Radiated Emission Measurement

File :;TUV9 Data #270 Date: 15/09/14/
80.0  dBu¥/m
™ =
60 ' : . . : !
L W NN WSS N U Rt P S ISP R O TR AV T DYRYT RPN ETREITY T2V
50 : § : i ;
40
30
20
10
8.0 i
2310.000 2318.00  2326.00 233400 234200 2350.00 2358.00 2366.00 2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2386.880 2713  30.27 57.40 7400 -16.60 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV8\Data #270

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #271 Date: 15/09/14/

80.0  dBuWW/m

70

]

50

1

40

a0

20

10

0.0

2310.000 2318.00  2326.00  2334.00 234200 2350.00 235B.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:
Reading Correct Measure- Antenna  Table
No. Mk.  Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m  dBuVim dB Detector cm degree  Comment

1 * 2384.720 13.02 30.25 43.27 5400 -10.73 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVO9\Data #271

Page: 1
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Radiated Emission Measurement

File :TUVS Data #272 Date: 15/09/14/
80.0  dBuV/m
70 ‘ Lo .
60 » : : : ; ? ; 1
MWMWWMM»%MM%WMMMWWWMMWMMWW ekl
50 ; i
40
30
20
10
0.0 . :
2310.000 2318.00  2326.00 2334.00 234200 2350.00  2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 2387.360 27.51 30.27 57.78  74.00 -16.22 peak

*:Maximum data  x:Over limit Lover margin Operator: KK

File :TUVO9\Data :#272 Page: 1
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Radiated Emission Measurement

File :TUVE Data :#273 Date: 15/09/14/
80.0  dBuV/m
Limit1: —_—
70 )
80
50
40
30
20
10
0.0 ; ;

2310.000 2318.00  2326.00  2334.00 234200 2350.00 2358.00  2366.00  2374.00 2350.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/im dB Detector cm degree  Comment
1 * 2385.360 13.02 30.25 43.27 5400 -10.73 AVG
*'Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #273

Page: 1
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Radiated Emission Measurement

File -TUVS Data #276 Date: 15/09/14/
80.0  dBu¥/m
- C i
60 J :
PP SR RNETTL'T R SPURWSP RPN CPISSLIEIST SRS TRRNS PRSI VYREASAITY XX | PYR ISRER S DY LS YT TR D INYUT TR T e r e e ey
50 :
40
3n
20
10
0.0 . :
2483500 2485.15  2406.80 248845  2490.10  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/im dB Detector cm degree  Comment

1 % 2484.144 2795 30.71 5866  74.00 -15.34 peak

":Maximum data  x:Over limit f:over margin Operator: KK

File :TUV9\Data :#276 Page: 1
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Radiated Emission Measurement

File :TUV9 Data #277 Date: 15/09/14/
80.0  dBuV/m
Limitt: —
it
70
60
50 . !
! s
0 i
30 :
20
10
0.0 i
2483.500 248515  24B6.80  2408.45 249010  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2484.441 13.12 30.71 43.83 54.00 -10.17 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVO9\Data #277 Page: 1
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Radiated Emission Measurement

File :TUV9 Data #274 Date: 15/09/14/
80.0  dBuV/m
. Limit1: —_—
it
70 :
80 L. : O :
W%wUWWMWWMWWMMWWWMMWMﬂM
50 : : : 1 1
40 L
30
20
10
0.0 i
2483500 248515  2486.80  2483.45  2490.10  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.771 28.06  30.71 58.77 74.00 -15.23 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #274

Page: 1
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Radiated Emission Measurement
File :TUVS Data #275 Date: 15/09/14/
80.0  dBuV/m

70

60

60

40

30

20

10

0.0

2483.500 2485.15 2486.80 2488.45 2430.10 2491.75 2493.40 2495.05 2496.70 2500.00

MHz

Site 3m Chamber #3 Polarization:  Vertical
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz
EUT: Tablet PC

M/N: NS-P11W6100

Mode:11G 2462

Note:

Temperature:

Humidity:

24C
53 %

Reading Correct Measure- Antenna Table

No. Mk. Freq. Level Factor ment Limit Over Height

Degree

MHz dBuv dB dBuV/m  dBuV/m dB Detector cm

degree Comment

1 * 2484.193 13.09  30.71 43.80 54.00 -10.20 AVG

*Maximum data  x:Over limit  !:over margin

File :TUV9\Data #275 Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV9 Data #278 Date: 15/09/14/
80.0 dBu¥/m
Limit1: _—

70 .

&0 ; k _ i - e i 1

50 ‘ : . o “

40

30

20

10

0.0 : :

2310.000 231800  2326.00 233400 234200 2350.00 2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N 20 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 2386.000 2812  30.26 58.38 74.00 -15662 peak

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVQ\Data #278

Page: 1
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Radiated Emission Measurement

File :TUVS Data :#279 Date: 15/09/14/
80.0  dBuV/m
Limit1: e
—imita—

70

60

50

1

40

30

20

10

0.0 i ; ;

2310.000 2318.00  2326.00 233400 234200 2350.00 2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 20 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 * 2388.960 13.04  30.27 43.31 54.00 -10.69 AVG
*:Maximum data  x:Overlimit [:over margin Operator: KK

File :TUV9\Data #279 Page: 1
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Radiated Emission Measurement

File :TUV9 Data :#280 Date: 15/09/14/
80.0 dBuV/m
! Limit1: —
Himita:
70
60 ‘ : S L ! . : ‘ 1
MWMWMWWWMWWMMM«MWM‘MMWMJ o
50 ‘ : : : : v
40
30
20
10
0.0 ! . 1
2310.000 2318.00  2326.00  2334.00 234200  2350.00  2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 20 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 * 2387.680 27.64  30.27 57.91 7400 -16.09 peak
“:Maximum data  x:Overlimit !:over margin Operator: KK

File : TUV9\Data .#280 Page: 1
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Radiated Emission Measurement
File :TUV9 Data :#281 Date: 15/09/14/
B0.0  dBuV/m

Limitt: _—
Limitas

m ;

50 :

50

1

40

30

20

10

0.0 : ; .

2310.000 2316.00  2326.00 233400 234200 2350.00 2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N 20 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 2385.920 12.96  30.26 43.22 54.00 -10.78 AVG

*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV9\Data :#281 Page: 1
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Radiated Emission Measurement

File :-TUV9 Data #284 Date: 15/09/14/
80.0  dBuV/m
" Limit1: —
it
70
50 ] !
AsotlestirfiAidng oo et st piarescd v
- 5
40
30
20
10
0.0 . ! : :
2483.500 2485.15  2486.80 248845  2490.10  2491.75 243340  2495.05  2496.70 2600.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 20 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.490 28.33  30.71 59.04 7400 -14.96 peak
“Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #284 Page: 1
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Radiated Emission Measurement

File :-TUVS Data #285 Date: 15/09/14/
80.0 dBu¥/m
Limitl: —_—
Fimits

70 i

60

50

1
e

40

30

20

10

0.0

2403.500 2405.15  2486.80  24B8.45  2490.10  2451.75  2493.40 243505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 20 2462
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment

1 ¥ 2484.523 13.01 30.71 43.72 54.00 -10.28 AVG
*Maximum data  x:Over limit  ':over margin Operator: KK

File :TUV9\Data :#285 Page: 1
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Radiated Emission Measurement

File :TUVO Data #282 Date: 15/09/14/
80.0  dBuV/m
Limit1: —_
70
60 | 1q ! i L L
o Ay e bt s 5 0o S e A A g St it b et
50 " ‘ . 5 Cod e ‘
40
30
20
10
0.0 : |
24B3.500 248515  24B6.80  24B8.45 249010  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 63 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N 20 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment

1 % 2484177 26.86  30.71 57.57 74.00 -16.43 peak

*'Maximum data  x:Over limit !.over margin Operator: KK

File :TUV9\Data :#282 Page: 1
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Radiated Emission Measurement

File :-TUV9 Data :#283 Date: 15/09/14/
80.0  dBuv¥/m
Limit1: —
bimitats
70 :
60 ;
50
1,
4
30
20
10
0.0 ; ;
2403.500 2485.15  2486.80  2488.45  2430.10 249175 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Hurnidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 20 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.968 13.02  30.71 43.73  54.00 -10.27 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#283 Page: 1
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Radiated Emission Measurement

File :TUV9 Data :#286 Date: 15/09/14/
80.6  dBuV/m
: : CUimitt: | —
70 : ) = '
60 : f 1
Lttt b st S MO s s A gt wsssote s oo Bt
50 ‘ : :
40 :
30
20
10
0.0
2310.000 2316.00  2326.00  2334.00 234200 2350.00 235800 236600  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 40 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuv/im dB Detector cm degree  Comment
1 * 2387.040 2690  30.27 57.17 7400 -16.83 peak
*:Maximum data  x:Over limit  ::over margin Operator: KK

File :TUV9\Data #286

Page: 1
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Radiated Emission Measurement

File :TUVS Data :#287 Date: 15/09/14/
80.0 dBu¥/m
Limit1: —_—
70 i ) vvvvv o
60
50
1
40 :
30
20
10 |
0.0 ! :
2310.000 2318.00  2326.00 2334.00 2342.00 2350.06 2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 40 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2382.480 13.056 30.24 43.29 54.00 -10.71 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data :#287 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17052521 002

Seite 143 von 154
Page 143 of 154

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel :+86-765-2695 4280 Fax:+86-755-2695 4282

EMITEK

Access to the World

Radiated Emission Measurement

File :-TUV9 Data #288 Date: 15/09/14/
an.o dBu¥/m
Limit1: —
amita:
70
B0

50
10
30
20
10
0.0 i ;
2310.000 2318.00  2326.00  2334.00 234200  2350.00 2356.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N 40 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2386.800 26.40  30.27 56.67 74.00 -17.33 peak
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data #288 Page: 1
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Radiated Emission Measurement

File :TUV9 Data :#289 Date: 15/09/14/
80.0 dBu¥Y/m
Limit1: e
- it s

70

60 '

50

)

40 -

30

20

10

0.0 ‘ : |

2310.000 2318.00  2326.00  2334.00 234200 2350.00 2358.00  2366.00  2374.00 2330.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Rumidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 40 2422
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree Comment

1 * 2386.640 13.07 30.26 43.33 54.00 -10.67 AVG
*'Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#289 Page: 1
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Radiated Emission Measurement

File :TUV9 Data #292 Date: 15/09/14/
90.0  dBu¥/m
Limit3: —
Eimitas
70
i
60 | .y ‘ ‘ L L o
50 . : : i
40 !
30
20
10 i
0.0
2463.500 240515  24B6.80  2488.45 249010  2491.75  2493.40  2495.05  2495.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 40 2452

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree Comment
1 * 2484.655 26.66 30.71 57.37 7400 -16.63 peak
":Maximum data  x:Over limit  t:over margin Operator: KK

File :TUVS8\Data #292 Page: 1
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Radiated Emission Measurement

File :TUVO Data :#293 Date: 15/09/14/
8D0.0 dBuV/m
Limit1: —
Eimit2:
70
60 ‘ : ' : : !
50
1
4D
30
20
10
0.0 ; :
2482.500 246515  2486.80  2488.45  2490.10 249175 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 40 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.787 13.10 30.71 43.81 54.00 -10.19 AVG
":Maximum data  x:Over limit  :over margin Operator: KK

File :TUV9\Data #293 Page: 1
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Radiated Emission Measurement

File - TUV9 Data :#290 Date: 15/09/14/
80.0  dBu¥/m
Limit1: —_
- bimitids
70 : .
60 1 . : : . ‘
Ty WLV RIS WWRIN WV THICNORR P P R TAY IRATRTN P IRRITTRN O R T VRPN LLTERPR WM we VLY TNV P VTN IRY RPN
50 ‘ : ' -
40
30
20
10
0.0 ;
2483.500 2485.15  24B6.80  2488.45 243010  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N 40 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 * 2484.309 27.38  30.71 58.09 74.00 -1591 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVS\Data #290

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #291 Date: 15/09/14/
80.0  dBu¥/m
. Limit1: _
: - - Limitas

70 . e

60

50

1

40

30

20

10

0.0 . ‘ :

2483.500 2485.15  24B6.80  248B.45 249010 2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N 40 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 * 2484.127 13.02 30.71 43.73 54.00 -10.27 AVG

*:Maximum data  x:Over limit  Lover margin Operator: KK

File :TUV9\Data #291 Page: 1




Produkte

Products
Prifbericht - Nr.: 17052521 002 Seite 149 von 154
Test Report No. Page 149 of 154

5.1.7 Conducted emissions

RESULT: Pass

Date of testing : 2015-09-18

Test standard : FCC Part 15.207
RSS-Gen Clause 8.8

Basic standard : ANSI C63.10: 2013

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207

Kind of test site : Shield room

Test setup

Input Voltage ; AC 120V, 60Hz

Operation Mode : A

Earthing : Not Connected

Ambient temperature : 26°C

Relative humidity : 60%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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Conducted Emission Measurement

File :TUV Data :#1906 Date: 15/09/18/
80.0 dBuV

T ,
R ———

j} _ {“; MMM
JX\[ \(\ { KUMW\WW WAW,JJ&MW'\MFMW |

Limit1: _
Limit2: s

ey,
lnwk‘NN : d\\

\\ peak
AVE

0.0 ‘ :
0.150 0.5 MHz) 5 30.000

Site Conduction #1 Phase: L1 Temperature: 28

Limit: (CE)FCC PART 15 class C_QP Power: AC 120v/60Hz Humidity: 60 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:WIF! 2.4G

Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuvV dB dBuv dBuv dB Detector ~ Comment

1 0.2550 53.97 0.00 53.97 61.59 -7.62 QP
2 0.2550 35.41 0.00 35.41 51.69 -16.18 AVG
3 0.3150 51.61 0.00 51.61 50.84 -8.23 QP
4 0.3150 34.40 0.00 34.40 49.84 -15.44 AVG
5 * 0.4450 50.59 0.00 50.59 56.97 -6.38 QP
6 0.4450 29.31 0.00 29.31 46.97 -17.66 AVG
7 1.0750 46.55 0.00 46.55 56.00 -9.45 QP
8 1.0750 30.23 0.00 30.23 46.00 -15.77 AVG
9 1.2850 46.08 0.00 46.08 56.00 -9.92 QP
10 1.2850 31.74 0.00 31.74 46.00 -14.26 AVG

11 10.2500 50.58 0.00 50.58 60.00 -9.42 QP
12 10.2500 40.09 0.00 40.09 50.00 -9.91 AVG

*Maximum data  x:Over limit  :over margin Comment: Factor build in receiver. Operator: Neo
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Shenzhen EMTEK Co., Ltd. /
Bidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China I M I E K

www, emtek. com. cn Tel :+86-755-2695 4280 Fax:+B6-755-2695 4262 Access to the Worla

File :TUV
a0.0  dBuV

Conducted Emission Measurement

Data #1905

Date: 15/09/18/

]

© Limit1: —_—
Limit2: e |

J '*’“w M f« wmww "
SR |
0.0 ‘
0.150 0.5 MH2) 5 30,000
Site Conduction #1 Phase: N Temperature: 26
Limit: (CE)FCC PART 15 class C_QP Power: AC 120V/60Hz Humidity: 60 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:WIFI 2.4G
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ ment Limit  Over
MHz dBuV dB dBuV dBuv dB Detector ~ Comment
1 0.1950 56.33 0.00 56.33 63.82 -7.49 QP
2 0.1950 31.08 0.00 31.08 53.82 -22.74 AVG
3> 0.2650 54.25 0.00 5425  61.27 -7.02 QP
4 0.2650 32.14 0.00 3214  51.27 -19.13 AVG
5 0.3100 52.64 0.00 52.64 5997 -7.33 QP
6 0.3100 30.42 0.00 30.42 4997 -19.55 AVG
7 1.1150 45.10 0.00 4510  56.00 -10.90 QP
8 1.1150 28.58 0.00 28.58 46.00 -17.42 AVG
9 6.7900 48.89 0.00 48.89  60.00 -11.11 QP
10 6.7900 34.09 0.00 3409 50.00 -15691 AVG
11 9.6900 48.47 0.00 4847  60.00 -11.53 QP
12 9.6900 36.07 0.00 36.07 50.00 -13.93 AVG
*:Maximum data  x:Overlimit l:over margin Comment: Factor build in receiver. Operator: Neo
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions for below 30MHz
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Photograph 3: Set-up for Spurious Emissions for 30 - 1000MHz

Photograph 4: Set-up for Spurious Emissions for 1 - 26.5GHz
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